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FCC TEST REPORT

Reference NO..........ccceeueee. . WTU15U0628982E

Applicant.......cccccooiiieeennnen. . Suzhou Switek Electronics&Technology Co, Ltd.

Address......ccccoeeieecieeeennee. . No.86, South WuSong Road, Luzhi Town, Wuzhong District,
Suzhou City.

Manufacturer ...........c....... . The same as above

AdAress.......cccovveeiiiieiieens . The same as above

Product Name.................... . Double slide LCD control platform

Model NO.......ccoeeviiiiiiiee . AS-7104ULD,AS-7108ULD,AS-7116ULD,AS-9104ULD,
AS-9108ULD,AS-9116ULD

E@C2| DI S, \ .. V. ZQXAS-9116ULD

Standards .......ccccceeeeeinnne . FCC PART15_2013

Date of Receipt sample .... . April 28, 2015

Date of TeSt ......ccceevveernnen. . July 10, 2015~July 20, 2015

Date of ISSue..........ccceeeennne o July 22, 2015

Test Report Form No. ....... . FCC151A

Test Result.......cccooceeeiienne . Pass*

Remarks:

The results shown in this test report refer only to the sample(s) tested, this test report cannot be
reproduced, except in full, without prior written permission of the company.

The report would be invalid without specific stamp of test institute and the signatures of compiler and
approver.

Prepared By:
Waltek Services (Shenzhen) Co., Ltd.
Address: 1/F., Fukangtai Building, West Baima Road, Songgang Street, Baoan District, Shenzhen,
Guangdong, China
Testing location: 1/F., Fukangtai Building, West Baima Road, Songgang Street, Baoan District,
Shenzhen, Guangdong, China

Compiled by: Approved by:
T 1\:‘1\ T"’L THio 24 0-5:
Fish.Yu / Project Engineer Philo Zhong / Manager
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Test Summary

Test Item Test Requirement Class Test Method Test Result

Conducted Emission FCC X

(150KHz to 30MHz) | PART15.107 2013 | C1assB | ANSIC63.4:2009 Pass

Radiated Emission FCC .

(30MHz to 1GHz) PART15.109 2013 | ClassB | ANSIC63.4: 2009 Pass
Remark:

Pass Test item meets the requirement

Fail Test item does not meet the requirement

N/A Test case does not apply to the test object
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3 General Information

3.1 General Description of E.U.T.

Product Name .......cccccooviiiiiiiiieen, : Double slide LCD control platform

Model NO. ...ocooeiiiieeeeee e . AS-7104ULD,AS-7108ULD,AS-7116ULD,AS-9104ULD,
AS-9108ULD,AS-9116ULD

EC DI M, SN\ » SN | b ZQXAS-9116ULD

Remark ......cccoceveveieiiieiiiiiiieenians . The PCB of all models are identical except for the number of

VGA ports and the panel size

3.2 Details of E.U.T.

Technical Data .........cccccceeeeeeeieiinnnneee.. : Adapter input: 100V-240VAC, 50/60Hz, 1.5A
Adapter Output: 12VDC, 4000mA
The Highest Operation Frequency.... : 24MHz

3.3 Description of Support Units

The EUT has been tested as an independent unit. AS-9116ULD is the test sample.

3.4 Standards Applicable for Testing

The tests were performed according to following standards:

FCC PART 15_2013 Electronic Code of Federal Regulations- Unintentional Radiators
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3.5 Test Facility

The test facility has a test site registered with the following organizations:
e FCC Test Site 1#— Registration No.: 880581

Waltek Services(Shenzhen) Co., Ltd. EMC Laboratory "has been registered and fully described in a
report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in our files. Registration 880581, April 29, 2014.

e FCC Test Site 2#— Registration No.: 328995

Waltek Services(Shenzhen) Co., Ltd. EMC Laboratory "has been registered and fully described in a
report filed with the (FCC) Federal Communications Commission. The acceptance letter from the FCC is
maintained in our files. Registration 328995, December 3, 2014.

3.6 Subcontracted

Whether parts of tests for the product have been subcontracted to other labs:
[ Yes X No

If Yes, list the related test items and lab information:

Test Lab: N/A

Lab address: N/A
Test items: N/A

3.7 Abnormalities from Standard Conditions

None.
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4 Equipment Used during Test
X|Conducted Emission
: , Last Calibration | Calibration
Item Equipment Manufacturer Model No. |[Serial No. Date Due Date
. ROHDE&
1. EMI Test Receiver SCHWARZ ESCI 101297 2015-07-19 2016-07-18
. ROHDE&
2 Two-Line V-Network SCHWARZ ENV216 101538 2014-07-30 2015-07-29
3 Manual RF SW ESE RSU-A41 - - -
4. 3m,50 ohms Cable HUBER SUHNER 1016873 - - -
XI3m Semi-anechoic Chamber for Radiation
: , Last Calibration | Calibration
ltem Equipment Manufacturer Model No. |[Serial No. Date Due Date
. ROHDE&
1. EMI Test Receiver SCHWARZ ESCI 101346 2015-07-19 2016-07-18
> Trilog Broadband | go\waARZBECK | VULB9163 | 580 2014-09-08 | 2015-09-07
: Antenna
4 Broad-band Hom | gopwaRZBECK |BBHA9120D| 1092 | 2014-09-08 | 2015-09-07
c Antenna
4. Broadband Preamplifier | SCHWARZBECK | BBV 9743 0069 2014-07-30 2015-07-29
5. Active Loop Antenna Beijing Dazhi ZN30900A - 2014-08-12 2015-08-11
8m 50 Ohm Coaxial
6. Cable with N-plug HUBER SUHNER 1016873 - - -
3m 50 Ohm Coaxial
7. Cable with N-plug HUBER SUHNER 1016873 - - -
4.1 easurement Uncertainty
Test Item Frequency Range Uncertainty Note
Conduction disturbance 150kHz~30MHz +3.64dB
Radiation 30MHz~1000MHz +5.03dB

(1)This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.
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5 Emission Test Results

5.1 Mains Terminals Disturbance Voltage, 150kHz to 30MHz

Test Requirement.............. :  FCCPART15.107_2013

Test Method............ccceuee. : ANSI C63.4_2009

Test Result.......cccccceveieenne . Pass

Test Limit..ooooeoiiceiee : FCC PART 15, SUBPART B Section 15.107
Frequency Range.............. . 150kHz to 30MHz
Class.....ccccooiiiiiiiiiicceee : ClassB

5.1.1E.U.T. Operation

Operating Environment:

Temperature ........cccccceeennn. ;. 23°C
Humidity .....coooeeeieeivieene. :  45%RH
Atmospheric Pressure...... : 101Kbar

EUT Operation:
Input Voltage .......cccce........ . AC120V/60Hz
Operating Mode................. . Max power mode

5.1.2Block Diagram of Test Setup

The Mains Terminals Disturbance Voltage tests were performed in accordance with the FCC PART 15,
SUBPART B .

I 80cm >80cm
A40cm
>
EUT
]
30rm LISN
|| o
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5.1.3Measurement Data

The maximised peak emissions from the EUT was scanned and measured for both the Live and Neutral
Lines. Quasi-peak & average measurements were performed if peak emissions were within 6dB of the

average limit line. According to the data in section 5.1.4, the EUT complied with the FCC PART 15,
SUBPART B standards.

Remark: Test Limit

Conducted limit (dBuV)
Frequency of emission (MHz) S raT— .
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

Waltek Services (Shenzhen) Co.,Ltd.
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5.1.4Mains Terminals Disturbance Voltage Test Data
Live Line:

800 dBuY
i R i IR Lmic — —
H H ' : : : ' ' AVE: —
0 R i
10 b i
n g e 2L g b -
. ! . et 1 . . . . peak
O L Y L R L g R L T R S e MU B i
20 i t-ll-\-l.l-'-f-r!"l\f-"l:lfl-;l---:---1'-,-"-{':{1--':--Ll-r-----il,-]d-ﬁi:.-'--‘--"-E-f-'-f---{-‘-v--{-'-"-'rfuﬂ- e
P VYD Y | Lo pive
. M .
10 S AR :
0.0 H H E
0150 0% 5 LA MHz
Freq. Reading | Factor | Result | Limit |Margin
No- | MHz) | (dBuV) | (dB) | (dBuV) | dBuV |(dB) |C==| Remem
1 0.1620| 3754 961 47 15 6536 | -1621| QP
2 0.1620| 2443 9.61 3404 5536 | -21.32] AVG
3 0.1864| 3243 960 4203 6419 | -22.16| QP
4 0.1864| 19.01 960 2661 5419 | -25 58| AVG
5 05540 321 957 4178 5600 |-1422( QP
6 05540 2772 957 3729 4600 | 871 AVG
7 0.7700| 18.88 957 28.45 56.00 | -27.55] QP
8 07700 1358 957 2315 4600 | -22 85| AVG
9 0.9860| 1855 958 2613 56.00 |-27.67| QP
10 09860 1325 958 2283 4600 | -23.17| AVG
1 9.1180| 1834 978 26.10 60.00 | -31.90| QP
12 9.1180| 1338 978 23.14 50.00 | -26.856| AVG

Waltek Services (Shenzhen) Co.,Ltd.
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Neutral Line:
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&0.0 dBu¥

Limit: —
AVE: —_

ol T NV R SR U -
L "rlf‘ JD.,: "Ilp'"-'ll";‘-,-' | r.'.r ]"| i lﬁ'r'll ‘1-' A \,.EL_ ll'f]"kl“.*_'..'ﬂ-‘wa'-v.:n“t;h_uw,‘,f i,

! '||I '» : ave
0 N

0.150 05 5 00 MHz

o | ot Taan | oo o | oot [ e ] oren

1 0.1580| 3643 961 4604 | 6556 |-1952| QP
2 0.1580( 2360 961 3321 | BRAE | -223R[ AVG
3 0.2700( 2049 9.60 3009 | 61.12|-31.03| QP
4 02700 1402 960 2362 5112 | -27 50 AVG
5 02900 2304 959 3263 6052 |-2789 QP
6 0.2900( 2007 959 2966 | 5052 |-2086( AVG
7 05580| 3245 957 4202 | 56.00|-1398| QP
8 05580 2775 957 3732 | 46.00 | -B68 | AVG
9 1.8060( 2152 960 3112 5600 |-2488) QP
10 1.8060( 1632 960 2592 46.00 | -20.08] AVG
1" 93979 1824 976 2800 | 60.00|-3200| QP
12 93979 13.11 976 2287 | 50.00 | -2713] AVG
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5.2 Radiation Emission Data For 9kHz to 1000MHz

Test Requirement.............. :  FCCPART15.109 2013

Test Method..........ccc..c...... . ANSI C63.4_2009

Test Limit....coccooeveiieieenen. . FCCPART 15, SUBPART B Section 15.109
Test Result.......cccccveeeiiene :  Pass

Frequency Range.............. : 9kHz to 1000MHz
ClassS....ccoeeieieiieeeee e : ClassB

Measurement Distance..... 3m

5.2.1E.U.T. Operation

Operating Environment:

Temperature ..........ccc......... ;. 23°C
Humidity .....ccoooceeeiiiiieenns :  45%RH
Atmospheric Pressure...... : 101Kbar

EUT Operation:

Input Voltage .......ccccec........ ;. AC120V/60Hz
Operating Mode................. : Max power mode
5.2.2Block Diagram of Test Setup

The radiated emission tests were performed in the 3m Semi- Anechoic Chamber test site, using
the setup accordance with the FCC PART 15, SUBPART B.

Below 30MHz
Turntable . im —_
EUT
0.8m Test
/’ Recetver
Ground Plane T Coaxial Cable /

30MHz ~ 1000MHz

Semi-anechoic Chamber
Mast
Antenna

! 31m |
: :lf'l | I I
: R

72360 2

Turntable 1m— 41k

EUT 1

. ISOCIH
= :
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5.2.3Test Procedure

1.

a) Test Procedure (below 30MHz)

(1) The EUT is placed on a turntable, which is 0.8m above ground plane.

(2) The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

(3) EUT is set 3m away from the receiving antenna.

(4) Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

(5) Repeat above procedures until the measurements for all frequencies are complete.

(6) AC source used during test.

b) Test Procedure (above 30MHz)

(1) The EUT is placed on a turntable, which is 0.8m above ground plane.

(2) The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

(3) EUT is set 3m away from the receiving antenna, which is moved from 1m to 4m to find out
the maximum emissions.

(4) Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

(5) And also, each emission was to be maximized by changing the polarization of receiving
antenna both horizontal and vertical.

(6) Repeat above procedures until the measurements for all frequencies are complete.

(7) The radiation measurements are performed in X,Y,Z axes position, the worst is X position.

(8) AC source used during test.

Operating Mode:Full Load Mode (EUT power supplied DC 9-12V from the adaptor,The EUT
one side connect PC1 with network port, the other side connect PC2 with DB15 cable.during
the test ,PC1 is out of the test chamber, PC2 and EUT are in the test chamber, PC1 remote
control PC2 by the soft of KVMviewer.exe that was been loading from the EUT)

Test software: Audix EZ-EMC

Peak sweep refresh time: 100us

QP reading time:1s

Waltek Services (Shenzhen) Co.,Ltd.
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5.2.4Measurement Data

Page 13 of 26

According to the data in section 5.2.4, the EUT complied with the FCC PART 15, SUBPART B standards.

Remark :

(1)The test Frequency range judgment basis:

Highest frequency generated or used in the device or on Upper frequency of measurement range
which the device operates or tunes (MHz) (MHz)
Below 1.705 30.
1.705-108 1000.
108-500 2000.
500-1000 5000.
(2) The test Limit :
Frequency of emission (MHz) Field strength (microvolts/meter)
0.009 ~ 0.490 10000 * 2400/F (kHz)
0.490 ~ 1.705 100 * 24000/F (kHz)
1.705 ~ 30 100 * 30
30-88 100
88-216 150
216-960 200
Above 960 500

Waltek Services (Shenzhen) Co.,Ltd.
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(1)Radiated Emission test datas,30MHz to 1000MHz:

Antenna Horizontal

2.0 dBu¥Y, m
i i ; ; Limit: —
B
42
32
12 - - .. - -
2
2.0 . . | . | | . . .
30,000 40 g0 B0 70 80 300 400 500 GO0 70O 10000 MHz
Freq. Reading | Factor | Result Limit |Margin| _
No. | MHz) |(dBuVim)| (dB) |(dBuVim)|(dBuVim)| (dB) |===°"| Rema™
1 814970 1585 | 1149 | 2734 | 4000 |-1266| QP
2 1075101| 973 | 1257 | 2230 | 4350 | 2120 QP
3 1559101| 1406 | 10.15 | 2421 | 4350 |-19.29] QP
] 2502338 17.17 | 1364 | 3081 | 4600 | 15.19] QP
5 4147223 984 | 1993 | 2977 | 4600 | 16.23| QP
6 5051329 646 | 2323 | 3169 | 4600 | 1431] QP

Waltek Services (Shenzhen) Co.,Ltd.
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Antenna Vertical
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TZ0

12

2

2.0

dBu¥Y/m

Limit: —

50 EQ

7O 80

300

500 E00 TOO 10000 MHz

30,000 AD
No. {Eﬁqzj (ﬁgﬁﬂpn?} F{?ﬁgﬂx {d%ﬁjflrtn) [dELsLTfIftm) M[ﬁrsg;:n Detzctor | Remark
1 775928 1259 | 1114 | 2373 | 4000 |-1627| QP
2 157.0074] 1513 | 1032 | 2545 | 4350 |-18.05] QP
3 2485519| 1187 | 1451 | 2638 | 4600 |-1962] QP
1 3866338| 1584 | 1939 | 3523 | 4600 |-1077] QP
5 £951329| 987 | 2323 | 3310 | 4600 |-1290] QP
5 9454399| 468 | 2872 | 3340 | 4600 |-1260] QP

Waltek Services (Shenzhen) Co.,Ltd.
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6 Photographs — Test Setup

6.1 Photograph —Disturbance Voltage Test Setup
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6.2 Photograph —Radiated Emission Test Setup

J‘n*u.lr. a4 i

i | [
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7 Photographs — Constructional Details

7.1 EUT -Front View
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7.2 EUT —Back View

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn




Reference No.: WTU15U0628982E Page 20 of 26

7.3 EUT —Open View

Waltek Services (Shenzhen) Co.,Ltd.
http://www.waltek.com.cn




Reference No.: WTU15U0628982E Page 21 of 26

7.4 EUT —-PCB -Front View
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7.5 EUT —-PCB —-Back View
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